HEAT SEAL ROLLER PACK OFF TABLE
2-foot Conveyor

Part Number/Price

REF # PART # DESCRIPTION QTy SYNONYM PRICE
1 Consult Pan head, slotted 10-32 x 1/2 14 1903-079 Consult
2 Consult Lockwasher, split, #10, SST 14 1907-027 Consult
3 Consult 1/4 inch flat washer 4 1909-001 Consult
4 Consult Nut, hex 10-32 6 1911-050 Consult
5 Consult Nut, acorn, 1/4-20, SST 2 1911-063 Consult
6 Consult Pin - cotter 3/32 diameter, 1 1/4 Ig 4 1921-009 Consult
7 Consult Pin, clevis 5/16 diameter x 1 1/4 Ig 4 1921-010 Consult
8 Consult Brackets, pivot cylinder 2 5805-090 Consult
9 Consult Axle, pivot - infeed conveyor 1 6701-042 Consult
10 Consult Frame weld assembly, infeed 1 6835-105 Consult
11 Consult Guide, product 1 6835-107 Consult
12 Consult Support tube weldment 2 6835-108 Consult
13 Consult Upper support rod weldment 2 6835-109 Consult
14 Consult Crossmember, dispenser 2 6835-147 Consult
15 200499 Conveyor roller assy, spring loaded 16 6835-369 $37.00
16 Consult Bracket, arm stop 2 6835-378 Consult
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